saronas. FCC RF Test Report

Report No. : FG230406B

LTE Band 2/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum == [ spectrum L
Ref Level 0.00 dBm Offset 12.50 dB Mode Auto Sweep Ref Level 0.00 dém  Offset 12.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count_100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit §heck pafbs
-10 dgfR—FEURIOUS LINE ARS PABS -10 d@—fRURIOUS_LINE ARS pAES
i | SPURIOUS_LINE_ABS_
-20 dBm -20 dém
-30 dBm -30 dém
40 dem ~ S e b -40 dbm ~ e i b ia
[ — S
=50 dBm P o]
-60 dBm -60 deém
70 de -70 db
-80 dBm -80 dém
-00 dB -00 dbi
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 990.06247 MHz -44.94 dBm -31.94 dB 30.000 MHz 1.000 GHz 1.000 MHz 946,43428 MHz -45.20 dbm -32.20 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.60093 GHz -45.34 dBm -32.34 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,73988 GHz -45.45 dBm -32.45 di
1.820 GHz 3,000 GHz 1,000 MHz 2,63598 GHz -43.98 dém -30.86 dB 1.820 GHz 3.000 GHz 1.000 MHz 250822 GHz -43.95 dBm -30.95 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.93942 GHz -39.90 dBm -26.90 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -39.79 dBm -26.75 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.64454 GHz -39.17 dém -26.17 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.11336 GHz -39.06 dBm -26.06 d&
13.000 GHz 18,500 GHz 1,000 MHz 17.66289 GHz -34.56 dBm -21.56 dB 13.000 GHz 15.500 GHz 1.000 MHz 17.65839 GHz -34.35 dBm -21.35 dg
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30.000 MHz 1.000 GHz 1.000 MHz 052.25137 MHz -45.19 dBm -32.19 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.760032 GHz -45.32 dBm -32.32 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.63814 GHz -43,93 dBm -30.93 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.96492 GHz -39.81 dBém -26.81 dB
9.000 GHz 13.000 GHz 1,000 MHz 12.11486 GHz -39.08 dBm -26.09 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.66039 GHz -34.33 dBm -21.33 dB
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LTE Band 2/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
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Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 920.25737 MHz -45.24 dBm -32.24 dB 30.000 MHz 1.000 GHz 1.000 MHz 944,01049 MHz -45.27 dbm -32.27 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.60135 GHz -45.18 dBm -32.16 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,60975 GHz -45.49 dBm -32.49 dB
1.820 GHz 3,000 GHz 1,000 MHz 2,62590 GHz -44.11 dBm -31.11 dB 1.820 GHz 3.000 GHz 1.000 MHz 262195 GHz -44.02 dém -31.02 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.92442 GHz -39.69 dBm -26.60 dB 3.000 GHz 9.000 GHz 1.000 MHz 699592 GHz -39.67 dBm -26.67 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.12086 GHz -39.13 d8m -26.13 dB 9.000 GHz 13.000 GHz 1.000 MHz 12.12086 GHz -39.11 dBm -26.11 dB
13.000 GHz 18,500 GHz 1,000 MHz 17.67789 GHz -34.47 dBm -21.47 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.66689 GHz -34.57 dBm -21.57 dg
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30.000 MHz 1.000 GHz 1.000 MHz 890.20240 MHz -44.96 dBm -31.96 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.62444 GHz -45.54 dBm -32.54 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.95555 GHz -43.82 dBm -30.82 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98042 GHz -39.83 dém -26.83 dB
9.000 GHz 13,000 GHz 1,000 MHz 12.11186 GHz -368.95 dBm -25.95 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.66689 GHz -34.54 dBm -21.54 dB
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LTE Band 2 / 20MHz
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Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1,000 MHz 920.25737 MHz -45.18 dBm -32.18 dB 30.000 MHz 1.000 GHz 1.000 MHz 985.69965 MHz -45.16 dbm -32.16 dB
1.000 GHz 1,840 GHz 1,000 MHz 1.83979 GHz -44.93 dBm -31.83 dB 1.000 GHz 1.840 GHz 1.000 MHz 1,83979 GHz -44.98 dBm -31.08 d&
1.820 GHz 3,000 GHz 1,000 MHz 2,96095 GHz -44.01 d&m -31.01 dB 1.820 GHz 3.000 GHz 1.000 MHz 2.50031 GHz -44.00 dém -31.00 d&
3.000 GHz 9,000 GHz 1,000 MHz 6.94292 GHz -39.90 dBm -26.90 dB 3.000 GHz 9.000 GHz 1.000 MHz 692892 GHz -39.89 dBm -26.89 dB
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30.000 MHz 1.000 GHz 1.000 MHz 012.01649 MHz -45.15 dBm -32.15 dB
1.000 GHz 1.840 GHz 1,000 MHz 1.83979 GHz -44.93 dBm -31.93 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.52550 GHz -43.84 dBm -30.84 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.98742 GHz -39.79 dém -26.79 dB
9.000 GHz 13.000 GHz 1,000 MHz 12,13336 GHz -39.10 dBm -26.10 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.68689 GHz -34.53 dBm -21.53 dB
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saronas. FCC RF Test Report

Report No. : FG230406B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0004
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0012

-10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0030
20 Normal Voltage 0.0029
20 Battery End Point 0.0018

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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s=amranas. FCC RF Test Report Report No. : FG230406B

LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.04 5.97 6.64 PASS
Sporton International Inc. (Kunshan) Page Number : A64 of A126
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230406B

LTE Band 5/ 10MHz

Spectrum

Ref Level 24.80 dém
Att

Middle Channel / Full RB/ QPSK

30 dB

Offset 4.80 d&

[ml
A
AQT 2 ms & RBW 10 MHz
001 v
5
\
\\
1E-O
i
1E-0 \ %
1
1E-0: " ¥
F 636.5 MHzZ ean Pywr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 22.41dem | 28.10 dam .60 6B .43 d8 4.32 dB 5.04 B 5.57 dB
il T
JL
Date: 8JUN 2022 1833:36

J

Spectrum

Middle Channel / Full RB/ 16QAM

Ref Level 24.80 dém

Att 30 dB
[@15a View

AQT

Offset 4.80 d&

2 ms @ RBW 10 MHz

&

F 836.5 MHz

ean Pwir + 20.00 dB.
Gomplementary Cumulative Distribution Function Samples: 130000
Mean Peak Crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 21.40 dem | 28.09 dam 6.70 6B 3.10d8 516 dB 5.97 dB 5.43 08
Jj ] ()
Date: 8JUN 2022 183358

Spectrum

Ref Level 24.80 dém

Middle Channel / Full RB/ 64QAM

Offset 4.80 d&
Att 30 dB

AQT 2 ms & RBW 10 MHz
[0 152 View
e
1E-D -
%
4
1E0 '.\
1E-O Ll
[CF 836.5 MH2z2 Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean Peak Crest | 0% | 100 | 0% | 0.01% |
Trace 1 [ 20.41dem | 28.05 dam 7.65 0B 22 da 533 dB 6.64 0B 7.28 d8
—_—
Jj ] ()
Date: 8JUN 2022 184021

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX: +86-512-57900958

Page Number 1 A65 of A126



SPORTON LAB.

FCC RF Test Report

Report No

. : FG230406B

26dB Bandwidth
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230406B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230406B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230406B

LTE Band 5/ 1.4MHz / 16QAM
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815.000 MHz 523.000 MHz 100.000 kHz 822.46853 MHz -44.09 dBm -31.09 d& 944,000 MHz 849,000 MHz 100.000 kHz 848.66284 MHz 20.05 dBm -9.95 dB
823.000 MHz 824.000 MHz 50.000 kHz §23.99950 MHz -26.18 dBm -13.18 d8 540,000 MHz £50.000 MHz 50.000 kHz 540.00040 MHz -25.97 dem -12.97 de
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815,000 MHz £23.000 MHz 100.000 kHz 822.01608 MHz -34.07 dBm -21.07 d& 844,000 MHz 249,000 MHz 100.000 kHz 944,46204 MHz 6.03 dBm -23.97 dB
823.000 MHz 824.000 MHz 50.000 kHz 823.99550 MHz -31.59 dBm -181.59 dB 542,000 MHz §50.000 MHz 50.000 kHz 542.00150 MHz ~32.64 dém -19.54 dB
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§15.000 MHz 823.000 MHz 100.000 kHz 822.86014 MHz -42.29 dém -29.29 d& 939,000 MHz 549,000 MHz 100.000 kHz 848.45554 MHz 21.12 dBm ~6.88 dB.
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815,000 MHz £23.000 MHz 100.000 kHz 822.09600 MHz -34.92 dBm -21.92 dB 839,000 MHz 249,000 MHz 100.000 kHz 840,70330 MHz 5.72 dBm -24.28 dB
823.000 MHz 824.000 MHz 100.000 kHz §23.98052 MHz -31.18 dBm -18.18 dB 540,000 MHz 850.000 MHz 100.000 kHz 542.00545 MHz -32.75 dém -19.75 dB
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815,000 MHz £23.000 MHz 100.000 kHz 822.07203 MHz -35.38 dBm -22.38 dB 839,000 MHz 249,000 MHz 100.000 kHz 841,14286 MHz 4.64 dBm -25.36 dB
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30.000 MHz £15.000 MHz 100.000 kHz 814.01924 MHz -63.02 dBm -50.02 de 30.000 MHz 815,000 MHz 100.000 kHz 656.31300 MHz -63.90 dBm -50.80 de
860.000 MHz 1,000 GHz 100.000 kHz 930.41958 MHz -63.60 dém -50.60 B 860.000 MHz 1.000 GHz 100.000 kHz 983.56643 MHz -63.60 dém -50.60 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,64859 GHz -41.50 dBm -28.50 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.67258 GHz -43.50 dBm -30.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -49.24 dBm -36.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97075 GHz -49.36 dBm -36.36 dB
7.000 GHz 9,000 GHz 1,000 MHz £,79930 GHz -50.90 dm -37.90 dB 7.000 GHz 3.000 GHz 1.000 MHz 8.77131 GHz -50.70 d8m -37.70 dB
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30.000 MHz £15.000 MHz 100.000 kHz 6814.80385 MHz -62.95 dBm -49.85 dB 30.000 MHz 815,000 MHz 100.000 kHz 700.48101 MHz -64.06 dBm -51.06 dB
860.000 MHz 1,000 GHz 100.000 kHz 889.58042 MHz -63.64 dBm -50.64 dB 860.000 MHz 1.000 GHz 100.000 kHz 994.05594 MHz -63.65 dBm -50.65 dB
1.000 GHz 3,000 GHz 1,000 MHz 1,64859 GHz -41.54 dBm -28.64 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.67058 GHz -42.81 dBm -29.81 dB
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30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz ~63.15 dém -E0.15 dB 30.000 MHz 815.000 MHz 100.000 kHz 654.35157 MHz ~63.66 dBm ~50.66 B
£60.000 MHz 1.000 GHz 100.000 kHz 883.00699 MHz -63.79 dém -50.79 dB 860.000 MHz 1.000 GHz 100.000 kHz 92256741 MHz -63.45 dém -50.45 B
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -42.12 dBm -29.12 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -42.57 dBm -29.57 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -49.05 d8m -36.05 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -49.10 d8m -36.10 dB
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£60.000 MHz 1.000 GHz 100.000 kHz 992.23776 MHz -63.53 dém -50.53 dB 860.000 MHz 1.000 GHz 100.000 kHz 988.18182 MHz -63.36 dém -50.36 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -42.04 dBm -29.04 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -41.60 dBm -28.60 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -49.06 d8m -36.06 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96075 GHz -49.25 dBm -36.25 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.75131 GHz -50.88 dBm -37.88 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.77431 GHz -51.06 dBm -38.06 dB
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1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -42.81 dém -20.81 dB
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saronas. FCC RF Test Report

Report No. : FG230406B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0015
40 Normal Voltage 0.0006
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0031

-10 Normal Voltage 0.0022 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0009
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.87V. ; Battery End Point (BEP) =3.55 V. ; Maximum Voltage =4.45 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A84 of A126




s=amranas. FCC RF Test Report Report No. : FG230406B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 472 5.65 6.35 PASS
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s=amranas. FCC RF Test Report Report No. : FG230406B

LTE Band 17 / 10MHz
Middle Channel / Full RB/ QPSK

Spectrum =
Ref Level 24.40 dém  Offset +.40 d@
att 3006 AQT 2 ms @ RBW 10 MH:
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Complementary Cumulative Distribution Function samples: 130000

Mean | peak |  crest | 10% | 104 | 0a% | 0019 |

Trace 1 [ 22.48dém | 27.57 dém 5.0% db 2.52 dB 417 dB 4.72 db 5.01 dB
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Middle Channel / Full RB/ 16QAM
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lcF 710.0 MHz Mean Pwr + 20.00 dB.
Complementary Cumulative Distribution Function samples: 130000
Mean | peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 2154dém | 27.73 dém .24 db 3.07 dB 450 dB 5.65 dB ©.00 dB
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Middle Channel / Full RB/ 64QAM

Spectrum -
Ref Level 24.40 dém Offset 4.40 dé
att 3006 AQT 2 ms @ RBW 10 MH:
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Complementary Cumulative Distribution Function samples: 130000
Mean | peak |  crest | 10% | 104 | 0a% | 0019 |
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26dB Bandwidth

Mode
BW
Mod.
Middle CH

LTE Band 17 : 26dB BW(MHz)
10MHz

QPSK
9.89

16QAM
9.79

Spectrum = Spectrum =
Ref Level 24.40 dom  Offset +.40 db @ RBW 300 kHz RefLevel 24,40 dbm  Offset +.40 dé e RBW 300 kHz
o At 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 1007100 SGL Count 100/100
@ 1Pk Max @10k Max
20 dom Mi[1] 18.6 dBm) 20 den I Mi[1] 16.76 dBm)
S A . 708.0020 MHz| PR SR Y P 709.2010 MHz|
10 o P s nds~ T 26.00 dBy 10 dBm S ! A g VAN 26.00 dB
T By \ 9.890000000 MHz T By \ 9.790000000 MHz
odem — Q factor \. 71.6 0dBm ; Q factor \ 72.4
¥ ] 1
-10 - ¥ -10 -
/ 1 / \
i e —r 204 —— —~
PR S B Pt - PO
30 - 30
40 df 40 d
50 -50
60 df 60 df
70 -70
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result
M1 1 708.002 MHz 18.46 dBm ndB down 9.89 MHz M1 1 709.201 MHz 16.76 dBm ndB down 9.79 MHz
Ti i 705,105 MHz -7.70 dém ndg 26.00 dB T1 1 705,105 MHz -2.34 dBm ndg 26.00 d&
T2 1 714,005 MHz -7.78 denm Q factor 716 T2 1 714,895 MHZ -9.05 den Q factor 72.4
)il ) i ) (]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230406B

Occupied Bandwidth

Mode

LTE Band 17 : 99%0BW(MHz)

BW
Mod.

10MHz

Middle CH

QPSK

16QAM

9.05

8.95

Spectrum = Spectrum =
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Marker Marker
Type | Ref | Tre | X-valug | ¥-valuae | Function | Function Result | Type | Ref | Trc | X-value | ¥-valuae | Function | Function Result |
M1 1 709.6 MHz 18.34 dBm M1 1 708.002 MHz 17.45 dBm
T 1 T05.4345 MHz 11.87 dém Oce Bw 9.050949051 MHz T 1 705.5245 MHz 10.33 dém Oce Bw 8.951048951 MHz
T2 1 7145385 MHZ 12.44 dBrm T2 1 714.4755 MHZ 11.10 der
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Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =[] spectrum v
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SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avgpwr
20 ﬂbﬁ.h\'M_hnrk PABS I = Hll;i!flt.lvubﬂhlﬂbk}-&:_ l\ PAES
Line _kPURIOUS_| INE_ABS PASS | Line _PURIOUS_| INE_ABS_| { l PARS
10 dBm ,J ‘l 10 dem ’ \
o di J 0 dBm 7 \
.10 dem JJ \I -10 dBm J
SPURIOUS_LINE_ABS_ ! \ l
-20 dam -20 dBm
A E
-30 dBm d‘ l'1| f\ 30 dBém
w f
40 dem / .\ ‘W A‘\V il ,Lu\&,ﬂl Y
50 dem ) . 50 dem
60 dby . 60 dB \\"‘/
m m
R I —_
-70 dBm -70 dBm.
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Frequency | Powerabs |  aLimit | Range Low RangeUp | RBW Frequency Power Abs__| ALimit
650.000 MHz 703.500 MHz 100.000 kHz 703.89306 MHz -32.05 dém -19.05 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.67282 MHz 22.22 dBm —7.78 dB.
703.900 MHz 704.000 MHz 30.000 kHz 703.99845 MHz -24.95 dBm -11.95 d& 716.000 MHz 716,100 MHz | 30.000 kHz 716.00245 MHz -23.66 dBém | -10.66 dB
704.000 MHz 709.000 MHz | 100.000 kHz 704.35215 MHz | 22.51 dBm ~7.49 dB 716,100 MHz 725,000 MHz | 100.000 kHz 716.11334 MHz -31.24 dBm | -19.24 dB.
— -
) J ] [ ) ]
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | powerabs | ALimit
£30.000 MHz 703.500 MHz 100.000 kHz 703.85140 MHz -27.36 dBm -14.36 d& 711,000 MHz 716,000 MHz 100.000 kHz 711,36713 MHz 9,24 dem -20.76 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99735 MHz | -29.70 dém -16.70 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00225 MHz -29.58 dBm -16.58 dB
704.000 MHz 709.000 MHz 100.000 kHz 708.03846 MHz §.95 dBm -21.05 dB 716.100 MHz 725,000 MHz | 100.000 kHz 716.10445 MHz -28.32 dém | -15,32 dB
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LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum

Spectrum

Ref Level 24.40 dBm
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650.000 MHz 703.500 MHz 100.000 kHz 703.89306 MHz -32.54 dém -19.54 d& 711.000 MHz 716.000 MHz | 100.000 kHz 715.63786 MHz 21.10 dem | ~6.90 dB.
703.900 MHz 704.000 MHz 30.000 kHz 703.99975 MHz -25.66 dBm -12.56 dB 716.000 MHz 716,100 MHz | 30.000 kHz 716.00115 MHz -25.35 dBm | -12.35 dg
704.000 MHz 709.000 MHz | 100.000 kHz 704.35714 MHz | 21.02 dBm -8.98 db 716,100 MHz 725,000 MHz 100.000 kHz 716,10445 MHz -32.04 dBém -19.04 dB.
— -
) J e [ )l ) ]
Date: 5.JUN.2 2 Date: 5.JUN.

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 24.40 dBm
SGL Count 1007100

Offset 4.40 dg

Mode Auto Sweep

Spectrum

Ref Level 24.40 dém
SGL Count 100/100

Offset 4.40 dB

Mode Auto Sweep

@1 AvgPwr [@1 Avgpwr
20 gbiit Gheck PARS AHBEKABS PABRS
Line _$PURIOUS INE_ABS PABS _$PURIOUS_LINE_ABS_| PABS
10 dBm
IN .‘,,Mwwm»w-dtr]‘ P i pob e
od ‘ dBm
10 dBm i | 10 dBm
SPURIOUS_LINE_ABS_ l \
-20 dem { 20 dem
30 dem Sl -30 dem
[— F
i
-40 dBm -40 dBm
-50 dBm -50 dBm.
e
-60 dBm- -60 dBm-
]
-70 dBm -70 dBm.
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit | Rangelow | Rangeup | RBW [ Frequency | powerabs | ALimit
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704.000 MHz 709.000 MHz 100.000 kHz 708.38312 MHz 7.55 dBm -22.45 d& 716.100 MHz 725,000 MHz | 100.000 kHz 716.10445 MHz -29.31 dém | -16.31 dB |
- —
) ] v [ N ] (]
Date: 5.JUN.2022 2 Date: 5.JUN.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 A90 of A126
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LTE Band 17 / 5MHz / 64QAM
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650.000 MHz 703.500 MHz 100.000 kHz 703.89306 MHz -35.99 dém -22.99 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.68781 MHz 19,58 dém “10.42 dB
703.900 MHz 704.000 MHz 30.000 kHz 703.99835 MHz -27.99 dém -14.99 d8 716.000 MHz 716,100 MHz 30.000 kHz 716.001585 MHz -26.61 dBém -13.61 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.37213 MHz 19.66 dBm -10.34 dB 716,100 MHz 725,000 MHz 100.000 kHz 716,10445 MHz -34.24 dBm -21.24 dB.
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690.000 MHz 703.900 MHz 100.000 kHz 703.83751 MHz -29.34 dBm -16.34 dB 711,000 MHZ 716,000 MAz 100,000 kHz 711.37213 MH= & 14 dom 53,96 06
FU3.900 MH2 704.000 MH2 30.000 kHz 703.98027 MHz -32.56 dBm -19.56 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.02313 MHz -33.02 dém -20.02 dB
704.000 MHz 709.000 MHz 100.000 kHz 707.92358 MHz 6.03 dBm -23.97 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -30.60 dBm -17.60 dB
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